

**CERTIFICATE OF TEST -- DETERMINATION OF AGGREGATE ABRASION VALUE
TO B.S. 812 PT 113: 1990.**

LABORATORY SAMPLE NO: 1138 CERTIFICATE NO: A18/1086/90

CLIENT: J Suttle Quarries

CONTRACT/SOURCE OF MATERIAL: C Suttle – Swanage

DATE SAMPLED: Not Known SAMPLED BY: C Suttle DATE REC'D: 17.09.90

MATERIAL DESCRIPTION: Armour Blockstone TOTAL MASS REC'D: 50+ kgs

SAMPLE TESTED BY: G Campbell DATE TESTED: 21.09.90

SAMPLING CERTIFICATE TO BS 812 PT 102 1984: No

	<u>SAMPLE 1</u>	<u>SAMPLE 2</u>
WEIGHT BEFORE ABRASION (A)	461	458.7
WEIGHT AFTER ABRASION (B)	451.2	449.6
ABRASION VALUE =	11.22	10.42
3(A-B)		
.....		
D		
MEAN RESULT (2 SIG. FIG)	10.82	10.82
MEAN AGGREGATE ABRASION VALUE: 10.82	10.82	

	CALIFORNIA QUARRY, PANORAMA ROAD, SWANAGE, DORSET. BH19 2QS.	
	TEL: 01929 423576 FAX: 01929 427656	Visit our.. 